DEKOR/\ GROUP SIC

u p h o S t e r y f a b r i C S GLOBAL TEXTILES
Ve”uto CONFIDENCE IN TEXTILES ’ ‘\"" ‘\'." )
20.HPL.30144 HOHENSTEIN HTTI 2:2
Tested for harmful substances. P
XapaKTepucTtuku ToBapy www.oeko-tex.com/standard100 e AR
BignosiaHo / According: DIN EN 14465: 2006 i M L
TepmocTi6ka / Quilting
HosxuHa pynoHy / Roll length : ~50 m
Po6oua wupmrHa / Usable width : 145 cm (£ 2 cm)
Bara / Weight : 360 r/m2 (£ 5%)
Cknapg, / Composition : 100% Moniectep / Polyester
Pesynbtart / Result
Tecr / Test MeTop, TecTyBaHHA Oga. B.VIM. ‘
Test method Unit OcHosa / Warp YriK / Weft
. . . EN I1SO 12947-1 )
CriiikicTb A0 cTupaHHa / Abrasion resistance EN ISO 12947-2 Linknis / Revs. 140 000
Tecr Ha nininr / Resistance to pilling EN1SO 12945-2 Banis / Grade 5
(2 000)
Po3cyHeHHs wea / Seam slippage ENISO 13936-2 MM 2,5 2,3
MILI,H!CTb Ha po3puBs (NHeBMaTUYHWIA TecT) / EN 1SO 13938-1 «Ma 333
Bursting strength
iMiKi cyxuii / dr Bosornin / wet
CrilikicTb pap6yBaHHA Ao Tepta / EN 150 105-X12 Bania / Grade yxwii / dry /
Colour fastness to rubbing
4-5 4-5
Crifiicre dap6ysanna Ao caita / EN ISO 105-B02 Banis / Grade 45
Colour fastness to light
AszobapsHukn / AZO dye stuffs : He suasneHo / Undetectable
HeroptouicTb / Fire protection : Ha 3amoBsneHHs / On request (BS 5852)
Lopatkosa iHpopmauisa / Additional information : MpoaykKT Bignosiaae anpektusi EC 2002/61/EC Ta EBponeicbkii JMpeKkTusi Npo XiMmidHi

peuyosumHm (EC) Ne 1907/2006 (REACH)
Our product satisfy to the EU-Directive 2002/61/EC and European Chemicals Directive
(EC) No. 1907/2006 (REACH)

BunpobysaHHsa nposeseHi / Tested by : CTL® GmbH Chemisch-Technologisches Laboratorium

Carl-Bertelsmann-Str. 66 / 33332 Gitersloh — Germany

Pe3ynbTaTv BUNpobyBaHb 6yaum 3ib6paHi 3 pisHUX 3pasKiB | TOMy NPEACTaBAAOTL CEPeAHI OPIEHTOBHI 3HAYEHHA.
Test results were gathered from various samples and therefore represent average indicative values.
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